

PHARMACOTHERAPY OF HEART FAILURE**AMBERKAR MOHANBABU VITTALRAO¹, HARISH THANUSUBRAMANIAN², MEENA KUMARI K^{1*},
ARSHAD BASHA SHAIK¹**¹Department of Pharmacology, Kasturba Medical College, Manipal Academy of Higher Education, Manipal - 576 104, Karnataka, India.²Area Medical Advisor, Pfizer Ltd., Bandra - Kurla Complex, Bandra (East), Mumbai - 400 051, Maharashtra, India. Email: mini41178@yahoo.co.in*Received: 17 November 2017, Revised and Accepted: 03 March 2018***ABSTRACT**

Heart failure (HF) is one of the major problems related to heart diseases in the modern era. Multiple comorbidities such as coronary artery disease, hypertension, diabetes mellitus, and anemia have a great contribution in the development of HF. It is primarily two types systolic and diastolic HF. Insufficient or decreased pumping of the heart is systolic HF, whereas diastolic HF is because of lack of ability of the heart to relax or increased muscle inflexibility. The pathophysiology of HF is due to enhanced activity of sympathetic system, renin angiotensin system, and structural changes in the wall of ventricle. The two definite targets of medical treatment in HF are as follows: (1) Alleviation of obstructive (or) decreased output manifestations and replenishment of cardiac function. The drugs used are frusemide, thiazides, angiotensin-converting enzyme (ACE) inhibitors/angiotensin receptor blockers (ARBs), amrinone/milrinone, dopamine/dobutamine, levosimendan, digoxin, hydralazine, nitroprusside, nitrate, bisoprolol, metoprolol, nebivolol, and carvedilol. (2) Prevention of advancement of HF and extension of patient survival - drugs used are β blockers, ACE inhibitors/ARBs, spironolactone, and eplerenone.

Keywords: Digoxin diuretics Angiotensin converting enzyme inhibitors.

© 2018 The Authors. Published by Innovare Academic Sciences Pvt Ltd. This is an open access article under the CC BY license (<http://creativecommons.org/licenses/by/4.0/>) DOI: <http://dx.doi.org/10.22159/ajpcr.2018.v11i6.23712>

INTRODUCTION

"Heart failure (HF) is a clinical syndrome that occurs in patients because of an inherited or acquired abnormality of cardiac structure and/or function, clinical symptoms (dyspnea and fatigue), and signs (edema and rales) that lead to frequent hospitalizations, a poor quality of life, and a shortened life expectancy" [1]. In systolic dysfunction (depressed ejection fraction [EF]), heart fails to pump the required amount of blood to the body and is characterized by an impaired left ventricle (LV) function or low EF, whereas diastolic dysfunction (sustained EF) is another kind of cardiac failure where the myocardium is unable to accommodate the blood due to failure of relaxation or due to muscle stiffening, but here initially the LV function is preserved [2].

PATHOPHYSIOLOGY OF HF**Increased activity of sympathetic nervous system**

Baroreceptors detect a decrease in blood pressure and trigger the activation of β -1 adrenergic receptors in the cardiac tissue resulting in the rise of heart rate and cardiac contractility. α -1 adrenergic receptors-mediated vasoconstriction enhances the venous return and increases preload. The increase in heart rate, contractility, and preload initially increases the cardiac output. Vasoconstriction increases the afterload and also causes a decrease in EF. Cardiac output finally decreases which reduces renal perfusion [3]. Evidence of sympathetic activation is due to elevated levels of circulating noradrenaline which increases activity in direct sympathetic nerves and finally increases noradrenaline release from the heart and other various organs. As normal functioning of heart worsens, response to noradrenaline decreases due to reduced sensitivity of baroreceptors, down-regulation of adrenergic receptors in heart, and signal transduction. This decreased sensitivity may again trigger the sympathetic response in advanced HF patients indicated by decreased cardiac output and hypotension. The glomerular filtration rate is reduced, and the Na⁺ and water retention become resistant to treatment with diuretics. Increased plasma norepinephrine is related with poor prognosis. Other catecholamine role remains unclear [4].

Stimulation of renin-angiotensin aldosterone system (RAAS)

Low cardiac output decreases the blood flow to the kidneys. This results in the release of renin, activation of angiotensin II, and release of aldosterone [3]. Angiotensin II causes a rise in blood pressure by constriction of blood vessels, and it increases glomerular filtration by enhancing the renal blood pressure and maintaining the glomerular flow. Aldosterone triggers retention of sodium and it reestablishes normal cardiac output by increasing intravascular volume [4]. Thus, blood volume is increased and there is an increase in preload. Since afterload also increases with increase in peripheral vascular resistance, the heart is unable to pump the extra volume. The resulting fluid goes back to the LV and lungs, then to right ventricle, causing pulmonary edema and peripheral edema [3].

Other neurohormonal systems

Elevated circulating and tissue levels of vasodilatory prostaglandins improve glomerular hemodynamics. Endothelin, arginine, and vasopressin are elevated in many HF patients. Arginine and vasopressin induce vasoconstriction through vasopressin-1 (V-1) receptor and reduce free water clearance through vasopressin-2 (V-2) receptor. Endothelin causes prolonged vasoconstriction, reduction in glomerular filtration, and pulmonary arteriolar constriction [1].

Cytokine activation

Circulating levels of cytokines which trigger inflammation such as tumor necrosis factor- α , interleukin (IL)-1 β , and IL-6 are increased in relatively severe cardiac failure cases and are involved in the syndrome of cardiac cachexia. These cytokines cause contractile dysfunction, myocardial fibrosis, and myocyte necrosis and mediate some of the bad responses to catecholamines and angiotensin II [4].

Left ventricular remodeling and progression of HF

The most important intrinsic compensatory mechanism is ventricular hypertrophy. The LV progressively dilates and changes from the normal ellipsoid shape to a more spherical geometry. This cardiac remodeling is accompanied by changes in the cardiac interstitium that leads to altered orientation of the myofibrils and progressive

fibrosis [4]. Cardiac remodeling happens under the influence of angiotensin II. Initially, the increase in muscle mass helps to maintain the cardiac performance. After the initial beneficial effects of hypertrophy, it leads to ischemic changes and alterations in ventricular geometry. The ventricular wall tension rises, mechanical performance decreases, and blood in both the ventricles is retained leading to worsening of cardiac remodeling. Finally, myocytes in the failing heart die through apoptosis leaving the remaining myocytes with increased workload [4].

The two definite targets of medical treatment in HF are as follows:

- A. Alleviation of obstructive (or) decreased output manifestations and replenishment of cardiac function. The drugs used are as follows:
 1. Inotropic agents: Digoxin, dobutamine, dopamine, amrinone, milrinone, and levosimendan.
 2. Diuretics: Frusemide and thiazides.
 3. RAAS inhibiting drugs: Angiotensin-converting enzyme (ACE) inhibitors and angiotensin receptor blockers (ARBs).
 4. Vasodilators: Hydralazine, nitrate, and sodium nitroprusside.
 5. Beta blockers: Metoprolol, nebivolol, carvedilol, and bisoprolol.
- B. Prevention of advancement of HF and extension of patient survival. Drugs used are as follows:
 1. ACE inhibitors, ARBs, and beta-blockers.
 2. Antagonists of aldosterone are spironolactone and eplerenone.

DIGOXIN

Mechanism of action

With each cardiac myocyte depolarization, sodium and calcium ions shift into the intracellular space. Calcium enters the cell through the L-type Ca^{2+} channel during depolarization triggers the release of stored intracellular Ca^{2+} from the sarcoplasmic reticulum (SR) through the ryanodine receptor. This increases the level of cytosolic Ca^{2+} available for interaction with myocyte contractile proteins and increases myocardial contraction force. During myocyte repolarization and relaxation, Ca^{2+} present in the cell is resequestered by the sarcoplasmic reticular Ca^{2+} -ATPase (SERCA2) and is eliminated by the Na^{+} - Ca^{2+} exchanger and to a lesser extent, by the sarcolemmal Ca^{2+} -ATPase. Digoxin binds and inhibits the phosphorylated subunit of the sarcolemmal $Na^{+}K^{+}$ -ATPase, thereby decreasing Na^{+} extrusion and increasing cytosolic Na^{+} . This decreases the transmembrane Na^{+} gradient that drives Na^{+} - Ca^{2+} exchange during myocyte repolarization. As a result, less Ca^{2+} is removed from the cell and more Ca^{2+} is accumulated in the SR by SERCA2. This increase in releasable Ca^{2+} (from the SR) is the primary mechanism by which digoxin enhances myocardial contractility [5].

Other effects of digoxin [6]

1. Digitalis increases peripheral resistance in normal individuals due to vasoconstriction. However, in HF patients, reflex sympathetic overactivity is withdrawn, and hence, peripheral resistance decreases.
2. Diuresis occurs in HF patients due to improvement in circulation and renal perfusion.
3. In higher doses digoxin causes nausea, vomiting, and central sympathetic stimulation.

Pharmacokinetics of digoxin [6]

1. Oral absorption: 60–80%.
2. Binding to the proteins within plasma: 25%.
3. Time track of drug action:
 - Onset of action: 15–30 min.
 - Optimum levels attained in 2–5 h.
 - Period of action: 2–6 days.
4. Plasma half-life: 40 h.
5. Therapeutic action: 0.5–1.4 ng/mL.
6. Toxic concentration: >2 ng/mL.

7. Daily maintenance dose: 0.125–0.5 mg.
8. Daily elimination: 35%.
9. Route of elimination: Renal.
10. Route of administration: Oral, intravenous.

Adverse effects of digoxin [6]

Extracardiac: Anorexia, nausea, vomiting and abdominal pain, fatigue, feeling of uneasiness, hyperpnoea, severe mental disorders, and vision problems.

Cardiac: Pulsus bigeminus, ventricular extrasystoles, ventricular tachycardia, atrioventricular block, and bradycardia.

Contraindications of digoxin [6]

1. Hypokalemia: Enhances digitalis toxicity.
2. Aged people, patients with kidney or liver ailments: More susceptible to digoxin toxicity.
3. Myocardial ischemia: Severe arrhythmias.
4. High risk of digitalis arrhythmias in thyrotoxicosis patients.
5. Patients with myxedema excrete digoxin slowly.
6. Digitalis is contraindicated in ventricular tachycardia because it may provoke ventricular fibrillation.
7. Partial atrioventricular block may be converted to complete atrioventricular block by digoxin.
8. Acute myocarditis: Inotropic response to digitalis is less and also there is risk of arrhythmias.
9. Wolff-Parkinson-White syndrome: Digitalis is not given.

Interactions of digoxin [6]

1. Diuretics: Cause hypokalemia which increases the risk of digitalis arrhythmias.
2. Calcium and digitalis combination has synergistic effect which is dangerous.
3. Quinidine minimizes coupling of digoxin with tissue proteins and also decreases biliary and renal elimination by suppressing efflux transporter P-glycoprotein causing doubling of plasma levels of digoxin resulting in toxicity.
4. Adrenergic drugs: Can provoke arrhythmias in digitalis taking individuals.
5. Absorption of digoxin may be diminished by sucralfate, antacids, neomycin and sulfasalazine, and metoclopramide.
6. Tricyclic antidepressants enhance the absorption of digoxin.
7. Succinylcholine: Can induce arrhythmias in digitalized patients.

Dosage of Digoxin

In mild-to-moderate HF, digoxin therapy is initiated with the estimated maintenance doses (0.125–0.25 mg/day) without any loading dose. Full response takes 5–7 days. In case of inadequate response, the dose is increased to 0.375 and 0.5 mg/day at weekly intervals. Diminution in heart rate and relief of HF symptoms are the best guide for dosing. Current data suggest that using of submaximal inotropic doses (causing steady-stage digoxin concentrations <1 ng/mL) in maintenance therapy may have the advantage by opposing neurohormonal triggering of congestive HF (CHF) with no toxicity [6].

Key evidence in trials

1. In the digitalis investigation group study, patients having EF \leq 45% and in the New York Heart Association (NYHA) functional Class II–IV were randomly allocated to placebo or digoxin (dose 0.25 mg OD [once daily]) given along with an ACE inhibiting drug and a diuretic. 28% decrease in cardiovascular death was observed within 3 years of starting the drug [7].
2. Two large studies - "randomized assessment of digoxin on inhibition of ACE" and - "prospective randomized study of ventricular failure and efficacy of digoxin" on CHF patients in sinus rhythm revealed that stopping of digitalis showed decreased capacity of exercise and hemodynamic worsening in a considerable subset of patients even after the use of diuretic without discontinuation and with or without ACE inhibitor [6].

DOPAMINE

Dopamine is an endogenous catecholamine with only limited use in the therapy of most cases with cardiogenic circulatory failure. The pharmacologic and hemodynamic effects of dopamine are concentration dependent. Low doses (2 mcg/kg lean body mass/min) induce vascular smooth muscle vasodilation (predominantly renal) and cause activation of D2 receptors on sympathetic nerves in the peripheral circulation. It also inhibits norepinephrine release and reduces adrenergic stimulation of vascular smooth muscle particularly in splanchnic and renal arterial beds. Therefore, low-dose dopamine infusion is often used to increase renal blood flow and thereby maintains an adequate glomerular filtration rate in hospitalized CHF patients with impaired renal function refractory to diuretics. Dopamine also exhibits a pro-diuretic effect directly on renal tubular epithelial cells that contribute to volume reduction. At intermediate infusion rates (2–5 mcg/kg/min), dopamine directly stimulates cardiac receptors (β_1) and vascular sympathetic neurons that enhance myocardial contractility and neural NE (norepinephrine) release. At higher infusion rates (5–15 mcg/kg/min), adrenergic receptor stimulation (α_1) mediated peripheral arterial and venous constriction occurs. However, high-dose dopamine infusion has little role in the treatment of patients with primary cardiac contractile dysfunction. Increased vasoconstriction will lead to increased afterload and worsening of LV performance [5].

DOBUTAMINE

In the treatment of CHF patients with systolic function impairment, dobutamine is the β -agonist of choice. It results in a positive inotropic effect in humans by stimulating the β_1 adrenergic receptor in the myocardium. Thus, the principal hemodynamic effect of dobutamine is an increase in stroke volume due to positive inotropy. Continuous dobutamine infusions are typically initiated at 2–3 g/kg/min without a loading dose and uptitrated until the desired hemodynamic response is achieved. Pharmacologic tolerance may limit infusion efficacy beyond 4 days and addition or substitution with a Class III phosphodiesterase (PDE) inhibitor may be necessary to maintain adequate circulatory support. The major side effects of dobutamine are tachycardia, supraventricular, or ventricular arrhythmias which may require a reduction in dosage [5].

PDE INHIBITORS

Inamrinone and milrinone

The cyclic adenosine monophosphate phosphate (cAMP) - PDE inhibitors decrease cellular cAMP degradation resulting in increased concentrations of cAMP in cardiac and smooth muscle myocyte. The physiologic effects of this are positive myocardial inotropism and dilation of resistance and capacitance vessels. PDE inhibition improves cardiac output through inotropy and by decreasing preload and afterload. Parenteral formulations of inamrinone and milrinone are approved for short-term circulation support in advanced CHF. As a result of its effect on LV contractility, the increase in cardiac output due to milrinone is superior to nitroprusside despite a comparable decrease in systemic vascular resistance. The arterial and venodilatory effects of milrinone are prominent than those of dobutamine at concentrations that cause almost identical increases in cardiac output. For inamrinone, a 0.75-mg/kg bolus injection given over 2–3 min is typically followed by a 2–20 mcg/kg/min infusion [5].

Sildenafil

In contrast to inamrinone and milrinone, sildenafil inhibits PDE5 which is the most common PDE isoform in lung tissue. The primary clinical application of sildenafil in CHF has mainly been limited to those with isolated right ventricular systolic failure from pulmonary artery hypertension [5]. However, recently published reports suggest that sildenafil favorably influences capacity of exercise and right-heart hemodynamics in pulmonary hypertensive patients from LV systolic dysfunction as well [8].

LEVOSIMENDAN

Levosimendan exerts vasodilatory properties through activation of K⁺-ATP (ATP-dependent potassium channels) in smooth muscles of pulmonary, coronary, and peripheral vessels with a unique mechanism of action. It enhances myofilament responsiveness to calcium by binding to cardiac troponin C. This stabilizes the tropomyosin molecule and prolongs the period of actin-myosin sliding with no effect on intracellular calcium levels and with no increasing myocardial oxygen consumption [9]. It also activates K⁺-ATP channels which are important mediators of ischemia and reperfusion injury, results in coronary vasodilatation to improve heart oxygenation, and shows protective effects on the myocardium [10]. Thus, they decrease both preload and afterload, increase coronary circulation, and result in anti-ischemic effect. It is classified as an inotropic agent with anti-ischemic property [11].

DIURETICS

Loop diuretics (high ceiling diuretics)

Loop diuretics inhibit Na⁺-K⁺-2Cl⁻ symporter on the apical membrane of renal epithelial cells in the ascending limb of the Henle's loop and increase sodium, fluid delivery to distal nephron segments. These drugs also augment K⁺ secretion, particularly in the presence of increased aldosterone concentrations. High ceiling diuretics such as frusemide, bumetanide, and also torsemide are commonly utilized in CHF management. The bioavailability of orally administered furosemide ranges from 40% to 70% [5].

Thiazides

Monotherapy with thiazide diuretics has a limited role in CHF. However, combination therapy with loop diuretics is often effective in those refractory to loop diuretics alone. Thiazide diuretics act on the Na⁺-Cl⁻ cotransporter in the distal convoluted tubule and are associated with a greater degree of K⁺ wasting per fluid volume reduction when compared to high ceiling diuretics [5].

Potassium sparing diuretics

These drugs inhibit apical membrane Na⁺-conductance channels in renal epithelial cells or act as mineralocorticoid (e.g., aldosterone) and receptor antagonists (e.g., canrenone, spironolactone, and eplerenone). These agents are weak diuretics but have historically been used to achieve volume reduction with limited K⁺ and Mg²⁺ wasting [5]. Refer to Table 1 for dosage of various diuretics.

Key features of diuretic usage in clinical practice

1. Two major roles of diuretic: (a) Reduce preload and enhance ventricular working ability by decreasing the circulatory volume and (b) reduce peripheral accumulation of fluid and also pulmonary congestion [6].
2. In cases having obvious fluid accumulation, frusemide is given at a dose of 40 mg or BD (twice daily), and then, dose is raised until requisite diuresis is attained. Serum electrolytes and renal function are often monitored in these cases or in those for whom a rapid diuresis is necessary [5].
3. In patients with decompensated CHF warranting hospital admission, repetitive intravenously administered boluses or a constant infusion titrated to achieve a desired response may be needed to provide expeditious diuresis [12].
4. Studies have demonstrated that the diuretics can enhance excretion of Na⁺ in urine and minimize physical manifestations of fluid accumulation in cases of HF [13].
5. Several studies have shown diuretics to relieve symptoms and increase exercise capacity in HF patients [14].
6. Diuretics are given together with an ACE inhibiting drug, aldosterone antagonist, and β blocker. Without the use of diuretics, some HF patients not able to maintain target weight [15].
7. Diuretics are usually given along with moderate reduction in dietary sodium. If patients are taking high quantities of sodium in diet or consume medication that can reduce the action of diuretics

(e.g., NSAIDs), then they may become refractory to increased doses of diuretics [15].

8. Resistance to diuretics can be overcome by giving diuretics through intravenous route or combining drugs from different diuretic classes [15].
9. Diuretics side effects are fluid reduction, electrolyte imbalance, hypotension, hypokalemia, hypomagnesaemia, and azotemia [15].
10. A retrospective study conducted by us demonstrated that while patient admission, the extent of prescription of loop diuretics was high for left ventricular systolic dysfunction cases than preserved systolic function ones [16].

DRUGS ACTING ON RENIN-ANGIOTENSIN SYSTEM

ACE inhibitors

These drugs inhibit the conversion of non-functioning decapeptide angiotensin I to the active octapeptide angiotensin II by inhibiting the ACE. Excessive angiotensin II causes stimulation of angiotensin II type 1 receptor subtype (AT1R) resulting in vasoconstriction (increases ventricular afterload), excessive growth of myocyte, left ventricular remodeling, stimulation of the sympathetic nervous system, prothrombotic actions, arginine vasopressin (AVP) release, and retention of sodium. ACE inhibitors also decrease the breakdown of bradykinin leading to accumulation of bradykinin which is responsible for adverse drug reactions of ACE inhibitors (cough and angioedema) [17]. Refer to Table 2 for dosage of various ACE inhibitors.

Key evidence in trials

1. Two trials which are randomized controlled studies such as Cooperative North Scandinavian Enalapril Survival Study (CONSENSUS) and studies of left ventricular dysfunction (SOLVD) treatment randomly allocated HF subjects who were having mild-to-severe symptoms to placebo or enalapril. Results of these studies demonstrated that management with enalapril decreased the cardiovascular-related death in both CONSENSUS and SOLVD treatment by 27% and 16%, respectively [18,19].
2. Within 3 months duration, treatment with ACE inhibitors in small placebo-controlled RCTs demonstrated a significant decrease in cardiovascular-related death [20].
3. In the "assessment of treatment with lisinopril and survival" (ATLAS) study, 3164 HF cases having moderate-to-severe symptoms were given lisinopril in low or high dose. Lisinopril group with high dose was differentiated from low dose by 15% decrease in mortality or hospitalization due to HF [21].
4. SOLVD prevention study demonstrated 20% decrease in mortality or hospitalization due to HF [22].
5. ACE inhibiting drugs should only be given in cases having appropriate functioning of kidney (creatinine \leq 221mmol/L or \leq 2.5 mg/dL or eGFR \geq 30 mL/min/1.73 m²) and adequate serum K⁺ levels [23].

Indications of ACE inhibitors [17]

1. Patients having HF and a reduced EF.
2. In NYHA Class II-IV, HF patients as a first-line therapy in conjunction with β -blockers.
3. Patients having left ventricular systolic function impairment without symptoms (NYHA Class I).

ARBs

These drugs prevent the binding of angiotensin II with AT1R. ARBs are not involved in inhibition of kinase II or the degradation of bradykinin, so there is no cough and no significant angioedema compared to ACE inhibitors [17]. Refer to Table 3 for dosage of various ARBs.

Key evidence in trials

1. Two placebo-controlled RCTs, Val-HeFT - "Valsartan HF trial" and CHARM-added - "candesartan in HF assessment of reduction in mortality and morbidity-added" randomly allocated cases having mild-to-severe HF symptoms to placebo or an ARB, given along with an ACE inhibitor. These Val-HeFT and CHARM-added studies showed decreased risk of hospitalization associated with HF by 24% and

17%, respectively, but not the risk associated with rehospitalization. The same studies also demonstrated that ARBs caused improvement of symptoms and quality of life [24,25].

2. CHARM alternative study involving candesartan including 2028 cases who were having left ventricular EF (LVEF) \leq 40% (do not tolerate ACE inhibiting drugs) showed 23% decrease in mortality or HF hospitalization [26]. Valsartan also has a useful effect in certain cases (patients not treated by ACE inhibiting drugs) of Val-HeFT [27].
3. One more study, "evaluation of losartan in the elderly II" was failed in demonstrating that 50 mg once in a day dose of losartan was equal efficacious as 50 mg thrice in a day dose of captopril [28]. Later, studies such as "HF Endpoint evaluation of angiotensin II antagonist losartan (HEAAL)" demonstrated that losartan 150 mg once in a day was effective than 50 mg once in a day and supported results of the ATLAS study with the lisinopril [29]. In HEAAL trial, high-dose losartan group showed 10% decrease in mortality or HF hospitalization. These ATLAS and HEAAL studies showed that better results were achieved by administering larger doses of lisinopril and losartan [28].

Prescription of ARB's was more in cases of preserved systolic function than left ventricular systolic dysfunction during patient admission as well as discharge [16].

Indications of ARBs [5]

1. All patients with HF.
2. In NYHA class II-IV HF cases who are intolerant to ACE inhibitor.
3. Second-line management following optimization of ACE inhibiting drug and β -blocker in cases of NYHA Class II-IV HF.

RENIN INHIBITORS

"Aliskiren" is the first orally administered direct inhibitor of renin to receive approval from the FDA. Pilot clinical trials in humans established that aliskiren induces a concentration-dependent decrease in plasma renin activity in Angiotensin I and Angiotensin II levels that were associated with a decrease in systemic blood pressure without significant reflex tachycardia [30]. The safety profile of aliskiren in CHF was established recently by the 'Aliskiren Observation of Heart Failure Treatment' study. Aliskiren was given at a dose 150 mg/day as adjunct treatment in the trial. Outcome from this trial also demonstrated that compared to placebo, aliskiren significantly decreased plasma N-terminal-proBNP levels, a clinically useful neurohumoral biomarker of active CHF. These findings affirm that inhibition of renin activity is an important potential target for decreasing symptoms and increasing functional capacity in CHF [31]. However, available data on aliskiren and its efficacy in management of CHF are less because well-organized RCT (Randomized controlled trials) are not yet conducted.

BETA-BLOCKERS

Research and trials in previous 30 years have confirmed the usefulness of β 1-blockers (primarily bisoprolol, metoprolol, nebivolol) and carvedilol in patients of mild-to-moderate symptomatic CHF who were treated by ACE inhibiting drugs \pm diuretic and digitalis. Although β -blockers instantly reduce contractility of the heart and EF, progressive improvement in these features occurs over weeks. Few months later, EF is greater than baseline and gradual incremental doses further improve cardiac function. The advantages of β blockers are said to be due to opposing effects on increasing ventricular wall stress, stimulation of apoptosis, and abnormal remodeling changes of sympathetic overactivity in CHF, in addition to minimization of the occurrence of dangerous arrhythmias. The occurrence of unexpected cardiac associated deaths as well as deterioration of CHF is reduced. Beta-blockers decrease plasma markers of stimulation of sympathetic system, renin-angiotensin systems, and also endothelin-1 [17]. Refer to Table 4 for dosage of various beta blockers.

Key evidence in trials

1. Studies such as - "cardiac insufficiency bisoprolol study II," - "carvedilol prospective randomized cumulative survival,"

and merit-HF - "metoprolol CR/XL randomized intervention trial in CHF" randomized subjects having mild-to-severe symptoms of HF to placebo or a beta receptor blocker (bisoprolol, carvedilol, or metoprolol succinate CR/XL). more than 90% of the subjects received an ACE inhibiting drug or ARB. Results of these studies demonstrated that there was 34% decrease in mortality in each trial and 28-36% decrease in HF hospitalization by treatment with β -blocker within a year of introduction of therapy [32-36].

2. One more study, "evaluation of losartan in the elderly II" failed to demonstrate that 50 mg once in a day dose of losartan was equally efficacious as 50 mg thrice in a day dose of captopril [37].
3. US carvedilol studies and meta-analysis of some minitrials involving β -blockers showed 23% decrease in mortality by using carvedilol [38].
4. A randomized control trial such as "beta-blocker evaluation of survival trial" involving bucindolol failed to show a considerable decrease in mortality [39].
5. "Carvedilol Or Metoprolol European trial" demonstrated that treatment with carvedilol has better survival rate than short-acting metoprolol tartrate [40].
6. Another study suggested that carvedilol in combination with conventional therapy has increased the patient survival rate and decreased the hospitalization rate when compared to Metoprolol [41].

Indications of beta-blockers [5]

1. Stable mild-to-moderate HF cases.
2. Stable NYHA Class II-III cardiac failure cases as a first-line treatment with ACE inhibitors.

ALDOSTERONE ANTAGONISTS

In CHF patients, there is an increase in aldosterone levels in plasma, and its established function of sodium and water retention has a major role in disease advancement. Various factors contributing to worsening of CHF include: (a) Increase in extracellular fluid volume→raise in preload, (b) fibroblast proliferation and fibrous connective tissue deposition in myocardium→deterioration of systolic function and harmful remodeling effects, (c) decline in potassium and magnesium levels→raise in possibility of ventricular arrhythmias, unexpected cardiac associated death, and (d) augmentation of cardiotoxic and remodeling changes of excessive sympathetic stimulation. Spironolactone, it has aldosterone antagonistic and also weak diuretic action. It is useful in CHF by antagonizing the above actions of aldosterone. It may be useful in reestablishment of diuretic action to frusemide when the response of frusemide is attenuated [17]. Eplerenone in combination with conventional therapy is usually prescribed for HF as well as left ventricular dysfunctioning patients to decrease the cardiovascular mortality [42]. Refer to Table 5 for dosage of various aldosterone antagonists.

Key evidence in trials

1. The "randomized aldactone evaluation study" (RALES) was conducted by giving spironolactone to subjects having severe HF. In this study, subjects having EF \leq 35% and NYHA functional class III (having been in class IV within the previous 6 months) were randomly allocated to placebo or 25-50 mg dose of spironolactone once in a day. Results showed 30% decrease in mortality and 35% decrease in HF hospitalization within 2 years of introducing therapy [43].
2. In EMPHASIS-HF study (patients aged \geq 55 years with NYHA functional class II symptoms and an EF \leq 30%), subjects who were administered with eplerenone of dose up to 50 mg once in a day showed 37% decrease in mortality or HF hospitalization and benefits were acquired within 21 months of introducing therapy [44].
3. One more RCT, "eplerenone post-acute myocardial infarction HF efficacy and survival study," including subjects 3-14 days after acute myocardial infarction having EF \leq 40% and HF or diabetes. Subjects were randomly allocated to placebo or 25-50 mg dose of eplerenone once in a day given along with conventional treatment. Results

demonstrated 15% decrease in cardiovascular-related death with eplerenone [45].

Indications of aldosterone antagonists [17]

1. HF cases having symptoms (Class II-IV NYHA).
2. Second-line treatment (following ACE inhibitors and β -blockers) in patients with NYHA Class II-IV HF.

VASODILATORS

Vasodilators were first used intravenous for treating sudden cardiac failure which usually takes place in severe cases. Their use by oral route has been extended to long-term therapy of persistent CHF. Vasodilators other than ACE inhibitors/ARBs have only limited utility. Nitrates promote accumulation of blood in veins, resulting in reduce preload (reduction in ventricular end diastolic pressure and volume). Hence decrease in size and volume of ventricles, results in decrease in cardiac work (according to law of laplace, the tension upon the muscle fibers in the heart wall is the pressure within the ventricle multiplied by the ventricular radius) and better ventricular emptying during systole. Hydralazine causes dilation of resistance vessels and decreases the impedance of aorta, and hence, even weaker contraction of ventricle can eject large amount of blood and systolic wall stress is decreased. It is effective in forward failure when cardiac index (CI=min output/body surface area) is low ($<$ 2.5 L/min/m²) without a significant rise in central venous pressure [17].

Key evidence in trials

1. In "Vasodilator HF Trial-I" (V-HeFT-I), subjects were randomly allocated to placebo, prazosin, or hydralazine-isosorbide Dinitrate (H-ISDN) given along with diuretic plus digoxin. Patients were not treated with a beta-blocker or an ACE inhibitor. In H-ISDN group, 22% decrease in all-cause mortality, but there was no significant variation in mortality rates in other groups [46].
2. In the African-American Heart Failure Trial (A-HeFT), both men and women from Africa and America with NYHA class III or IV were randomly allocated to placebo or H-ISDN added to a diuretic (90%), digoxin (60%), ACE inhibitor (70%), ARB (17%), beta-blocker (74%), and spironolactone (39%). The starting dose of therapy was 20 mg ISDN/37.5 mg hydralazine 3 times in a day and increased to a target of 40 mg/75 mg 3 times in a day. Results showed 43% decrease in cardiovascular-related death and 33% decrease in the risk associated with HF hospitalization [47].
3. In V-HeFT-II, subjects were randomly allocated to enalapril or H-ISDN given along with diuretic plus digoxin. Results showed a rise in all-cause mortality throughout the follow-up period (mean 2.5 years) and H-ISDN group showed 28% relative hike in risk [48].

Nitrates, inotropic drugs, and ACE inhibitors usage were more in cases of left ventricular systolic dysfunction than preserved systolic function [16].

VASOPRESSIN ANTAGONISTS

In response to serum hypertonicity induced activation of anterior pituitary osmoreceptors and a perceived drop in blood pressure detected by baroreceptors in the carotid artery, aortic arch and left atrium, AVP is secreted into the systemic circulation. The AVP-V2 receptor interaction on the basolateral membrane of the collecting ducts of kidney stimulates synthesis of aquaporin-2 water channels that mediate free water reabsorption, thereby impairing diuresis and correcting plasma hypertonicity. Additional cell signaling pathways important in the pathophysiology of CHF include vasoconstriction, cell hypertrophy, and increased platelet aggregation mediated by activation of V1a receptors present in smooth muscle cells of blood vessels and cardiac myocytes. In addition, angiotensin II-mediated activation of centrally located AT1 receptors is associated with increased AVP levels in CHF and may represent one mechanism by which AT1-receptor antagonists are effective in the clinical management of these patients [17]. Conivaptan has dual vasopressin receptor antagonistic

function, and it causes increase in output of urine and decreases both pulmonary capillary wedge pressure and pressure in right atrium in systolic HF patients when compared to placebo [49]. Tolvaptan, which is an antagonist of a V1a receptor, also promotes a rise in output of urine and reduce body weight without a remarkable change in kidney function [50,51]. Refer to Table 6 for dosage of various vasodilators

Key evidence in trials

1. "Efficacy of vasopressin antagonism in heart failure outcome study with tolvaptan" study, involved subjects of those who were hospitalized for deteriorating cardiac failure and reduced LV efficiency (EF<40%). Subjects were randomized to oral tolvaptan or placebo. After a median follow-up duration of 9.9 months, it was observed that no variation in the all-cause mortality and death from cardiovascular etiology or HF hospitalization. However, there were improvements in patient-assessed dyspnea, body weight, and

edema. Hyponatremia patients showed a prominent rise in Na⁺ concentration [52,53].

IVABRADINE

Ivabradine is a novel agent which particularly decreases heart rate by altering electrical currents in the sinus node. It is an inhibitor of the I_f current [54] in the SA-node leading to a decrease in heart rate without affecting blood pressure, contractility, and other aspects of intracardiac conduction. In LV systolic dysfunction and coronary artery diseases, this drug is used [55].

Key evidence in trials

1. The "systolic HF treatment with the I_f inhibitor ivabradine trial" enrolled subjects of NYHA functional class II-IV and having sinus rhythm of rate ≥70 beats per min, EF ≤35%. Patients were randomly allocated to ivabradine (up-titrated to a maximal dosage of 7.5 mg

Table 1: Dose and duration of oral diuretics [15]

Drug	Dialy dose (initial)	Maximum total daily dose	Duration of action
High ceiling diuretics			
1. Bumetanide	0.5–1.0 mg OD or BD	10 mg	4–6 h
2. Furosemide	20–40 mg OD or BD	600 mg	6–8 h
3. Torsemide	10–20 mg OD	200 mg	12–16 h
Thiazide diuretics			
1. Chlorothiazide	250–500 mg OD or BD	1000 mg	6–12 h
2. Hydrochlorothiazide	25 mg OD or BD	200 mg	6–12 h
3. Indapamide	2.5 mg OD	5 mg	36 h
4. Metolazone	2.5 mg OD	20 mg	12–24 h
Potassium-sparing diuretics			
1. Amiloride	5 mg OD	20 mg	24 h
2. Spironolactone	12.5–25 mg OD	50 mg	1–3 h
3. Triamterene	50–75 mg BD	200 mg	7–9 h
Sequential nephron blockade			
1. Metolazone	2.5–10 mg OD+high ceiling diuretic		
2. Hydrochlorothiazide	25–100 mg OD+high ceiling diuretic		
3. Chlorothiazide (IV)	500–1000 mg OD+high ceiling diuretic		
Drug	Dialy dose (initial)	Maximum total daily dose	Duration of action
High ceiling diuretics			
1. Bumetanide	0.5–1.0 mg OD or BD	10 mg	4–6 h
2. Furosemide	20–40 mg OD or BD	600 mg	6–8 h
3. Torsemide	10–20 mg OD	200 mg	12–16 h
Thiazide diuretics			
1. Chlorothiazide	250–500 mg OD or BD	1000 mg	6–12 h
2. Hydrochlorothiazide	25 mg OD or BD	200 mg	6–12 h
3. Indapamide	2.5 mg OD	5 mg	36 h
4. Metolazone	2.5 mg OD	20 mg	12–24 h
Potassium-sparing diuretics			
1. Amiloride	5 mg OD	20 mg	20 mg
2. Spironolactone	12.5–25 mg OD	50 mg	1–3 h
3. Triamterene	50–75 mg BD	200 mg	7–9 h
Sequential nephron blockade			
1. Metolazone	2.5–10 mg OD+high ceiling diuretic		
2. Hydrochlorothiazide	25–100 mg OD+high ceiling diuretic		
3. Chlorothiazide (IV)	500–1000 mg OD+high ceiling diuretic		

OD: Once daily

Table 2: Dosage of ACE inhibitors [5,15]

Drug	Initial daily dose	Maximum dose	Maximum dose achieved in clinical trials
1. Captopril	6.25 mg TID (3 times in a day)	50 mg TID	122.7 mg/day
2. Enalapril	2.5 mg BD	10–20 mg BD	16.6 mg/day
3. Fosinopril	5–10 mg OD	40 mg	
4. Lisinopril	2.5–5 mg	20–40 mg	32.5–35 mg/day
5. Perindopril	2 mg OD	8–16 mg OD	
6. Quinapril	5 mg BD	20 mg BD	
7. Ramipril	1.25–2.5 mg OD	10 mg OD	
8. Trandolapril	1 mg OD	4 mg OD	

ACE: Angiotensin-converting enzyme

Table 3: Dosage of ARBs [23]

Drug	Initially daily dose	Maximum dose	Mean dose achieved in clinical trials
1. Candesartan	4–8 mg once	32 mg once	24 mg/day
2. Losartan	25–50 mg once	50–150 mg once	129 mg/day
3. Valsartan	20–40 mg twice	160 mg twice	254 mg/day

ARBs: Angiotensin receptor blockers

Table 4: Dosage of beta blockers [15]

Drug	Initial daily doses	Maximum dose
1. Bisoprolol	1.25 mg OD	10 mg OD
2. Carvedilol	3.125 mg BD	50 mg BD
3. Carvedilol CR	10 mg OD	80 mg OD
4. Metoprolol succinate extended release (metoprolol CR/XL)	12.5–25 mg OD	200 mg OD

Table 5: Dosage of aldosterone antagonists [15]

Drug	Initial daily dose	Maximum dose
1. Spironolactone	12.5–25 mg once	25 mg once or twice
2. Eplerenone	25 mg/day	50 mg once

2 times in a day) or placebo and added to a diuretic (in 84%), digoxin (22%), an ACE inhibitor (79%), an ARB (14%), a beta-blocker (90%), and a MRA (60%). Results showed 18% decrease in mortality and 26% decrease in the risk of HF hospitalization [56].

- Evaluation of the I₁ inhibitor ivabradine patients with coronary disease and left ventricular dysfunction (BEAUTIFUL) in which subjects having coronary heart disease and an EF < 40% was received ivabradine 7.5 mg 2 times in a day or placebo. Ivabradine failed to decrease the myocardial infarction, cardiovascular-related death, and HF hospitalization but it was well tolerated [57].

STATINS

Statins are inhibitors of HMG-CoA reductase enzyme [58] show various beneficial cardiovascular effects in addition to LDL (low-density lipid) reduction. Statins are associated with positive LV remodeling, increased arteriolar blood flow, and decreased circulating platelet aggregation. Intermediate by-products of mevalonate metabolism are linked to impaired vascular function by increasing levels of oxidant stress and decreasing bioavailable nitric oxide levels. Statins inhibit these intermediary pathways and appear to restore endothelium-dependent and endothelium-independent vascular function [5].

Key evidence in trials

- CORONA trial enrolled patients of age ≥ 60 years who were having HF symptoms (NYHA class II–IV) of ischemic etiology and EF ≤ 40%. Rosuvastatin failed to decrease stroke, mortality, myocardial infarction, and all-cause mortality [59].
- In the GISSI-HF statin study, subjects who were having HF symptoms (NYHA class II–IV) of both ischemic as well as non-ischemic origin were enrolled. Patients had an EF ≤ 40% and were randomly allocated to placebo or rosuvastatin 10 mg once in a day. Rosuvastatin failed to decrease all-cause mortality and hospitalization [60].

OMEGA-3-FATTY ACIDS

The small treatment effect of n-3 polyunsaturated fatty acids (PUFAs) in the Gruppo Italiano per lo Studio della Sopravvivenza nell'Infarto miocardico-HF (GISSI-HF) study demonstrated no effect on HF hospitalization [61].

ADENOSINE ANTAGONISTS

Adenosine receptors (A1) are present in the renal afferent arteriole and proximal convoluted tubule. They are involved in constriction of these arterioles and tubuloglomerular feedback [62,63]. In cardiac failure

patients, increase in Na⁺ levels in the distal tubule stimulates a feedback mechanism to the macula densa resulting in the release of adenosine which causes augmentation in sodium reabsorption by the proximal convoluted tubule and constriction of afferent arterioles, resulting in lowering of filtering capacity of kidney [63]. Hence, these drugs significantly increase natriuresis in HF without altering renal function [64].

Key evidence in trials

- In the pilot phase of the placebo-controlled randomized control trial of the drug rolofylline which is an antagonist of selective A1 adenosine receptor, enrolled subjects were hospitalized cases with sudden cardiac failure were randomly allocated to be given one of three doses of rolofylline or placebo. Rolofoylline recipients showed a decrease in 60-day mortality and readmission for cardiovascular or renal cause and lesser increase in serum creatinine level [65,66].

ULARITIDE

Ularitide binds to natriuretic peptide receptors located on medullary collecting duct cells and vascular smooth muscle cells, which leads to increased diuresis, natriuresis, and arterial and venous vasodilation [67]. Clinically, ularitide has been shown to induce natriuresis and at the same time decrease plasma concentrations of renin, aldosterone, and angiotensin II [68,69].

Key evidence in trials

- In the “safety and efficacy of an intravenous placebo-controlled randomized infusion of Ularitide”-II trial, 221 patients with HF were randomly given one of three doses of ularitide or placebo in addition to baseline loop and thiazide diuretics. Subjects treated with ularitide exhibited an improvement in dyspnea and hemodynamic parameters. A trend toward improved rates of 30-day mortality was noted in the ularitide recipients. The most common side effect of ularitide was hypotension which was most prominent with the highest dose. No significant worsening of renal function was noted [70].

ISTAROXIME

Istaroxime is a contractility-enhancing agent that inhibits sodium-potassium ATPase and increases the activity of SERCA. Increased SERCA activity results in accumulation of calcium within the myocyte during systole and rapid extrusion of calcium in diastole which lead to an improvement in both inotropic function [55].

Key evidence in trials

- A phase II study of Effects of Istaroxime in subjects having deteriorating HF and decreased LV Systolic Function (HORIZON-HF) showed a significant decrease in pulmonary capillary wedge pressure in comparison to placebo. Prominent reduction in heart rate and a raise in systolic blood pressure was noted. Prominent reduction in heart rate and a raise in systolic blood pressure were noted. Patients with the highest dose showed an increase in CI, a decrease in left ventricular end-diastolic volume, and improvement in diastolic parameters on echocardiography without a prominent change in LVEF [71].

METABOLIC MODULATORS

Perhexiline

By inhibiting carnitine palmitoyltransferase-1 enzyme, perhexiline reduces mitochondrial FFA transport that causes increased glucose metabolism [72]. A small trial of 56 subjects having chronic NYHA

Table 6: Dosage of vasodilators [15]

Drug	Initial daily dose	Maximum doses	Mean dose achieved in clinical trials
Hydralazine/isosorbide dinitrate			
1. Fixed dose combination	37.5 mg hydralazine/20 mg isosorbide dinitrate 3 times a day	75 mg hydralazine/40 mg isosorbide dinitrate 3 times a day	175 mg hydralazine/90 mg isosorbide dinitrate daily
2. Hydralazine and isosorbide dinitrate	Hydralazine: 25 to 50 mg, 3 or 4 times in a day, and isosorbide dinitrate: 20–30 mg 3 or 4 times in a day	Hydralazine: 300 mg daily in divided doses and isosorbide dinitrate: 120 mg daily in divided doses	

functional Class II or III systolic cardiac failure were randomly allocated to perhexiline or placebo administration. After 8 weeks, perhexiline-treated cases showed a remarkable improvement in left ventricular function along with increased oxygen utilization during exercise in contrast to the placebo group [73].

Trimetazidine

This drug inhibits long-chain 3-ketoacyl coenzyme A thiolase, and this enzyme has a crucial role in free fatty acid oxidation, resulting in increased utilization of myocardial glucose [74]. Fragasso *et al.* randomly allocated 55 cases with ischemic and non-ischemic cardiomyopathy (NYHA functional Classes II–IV) to trimetazidine or placebo administration besides conventional HF treatment. A mean follow-up for 13 months demonstrated that the trimetazidine recipients showed remarkable improvement in exercise capacity, and LVEF, and a decrease in end-systolic volume of LV in contrast to placebo group. Trimetazidine administered cases showed no increase in adverse events [75].

Ranolazine

Ranolazine alters the transcellular late sodium flow which results in decrease in overload of intracellular calcium [76]. It also involved in the oxidation of glucose and a decrease in FFA oxidation with a prominent decrease in ischemia as well as angina [77]. In cardiac failure cases with normal EF, changes in echocardiographic features of diastolic HF are being evaluated in a minor clinical study [78].

L-carnitine

L-carnitine is an essential cofactor in FFA metabolism. It prevents the accumulation of FFA, prevents generation of lactic acid, and also increases utilization of glucose [79]. L-carnitine deficiency is associated with cardiomyopathy [80]. In HF patients, acute administration of propionyl l-carnitine (IV bolus, 30 mg/kg body weight) showed reduction in pulmonary artery pressure and also pulmonary capillary wedge pressure. Propionyl-L-carnitine increases exercise capacity and reduces ventricular size in patients with CHF [81].

SACUBITRIL+VALSARTAN

It is a combination drug consisting of two antihypertensives (blood pressure lowering drugs) in a 1:1 mixture by molecule count. The combination is often described as a dual-acting angiotensin receptor-neprilysin inhibitor although the two effects are achieved by two different molecules [82]. It is approved as a treatment to reduce the risk for cardiovascular death and hospitalization in patients with chronic HF (NYHA Class II–IV) associated with reduced EF [83]. Valsartan is ARB and sacubitril is a prodrug that is activated to LBQ657 by de-ethylation through esterases which inhibits the enzyme neprilysin which causes degradation of atrial and brain natriuretic peptide. Thus, both the blood pressure lowering peptides work mainly by reducing blood volume. The double-blind study for this combination of two drugs is the largest ever of a HF treatment and involved 8,842 patients in 47 countries who were followed for 27 months. Results from the clinical trial showed: (a) 20% reduction in cardiovascular-associated mortality, (b) 21% decrease in risk associated with HF hospitalization, and (c) 16% decrease in all-cause mortality [84].

REFERENCES

- Mann LD, Chakinala M. Heart failure and Cor pulmonale. In: Longo DL, Kasper DL, Jameson JL, Fauci AS, Hauser SL, Loscalzo J, editors. Harrison's Principles of Internal Medicine. 18th ed. New York: McGraw-Hill Medical Publishing Division; 2011. p. 1901-10.
- Steinberg BA, Zhao X, Heidenreich PA, Peterson ED, Bhatt DL, Cannon CP, *et al.* Trends in patients hospitalized with heart failure and preserved left ventricular ejection fraction: Prevalence, therapies, and outcomes. *Circulation* 2012;126:65-75.
- Sharma HL, Sharma KL. Drug Therapy of Heart Failure. 2nd ed. Ch. 22. New Delhi: Paras Medical Publisher; 2002. p. 312-13.
- Massie M. Heart failure: Pathophysiology. In: Goldman L, Scafer I editors. Goldman's Cecil Medicine. 24th ed. Philadelphia: Elsevier publishers; 2012. p. 295-303.
- Thomas P, Bradley A. Pharmacotherapy of congestive cardiac failure. In: Brunton L, Chabner A, Knollmann C, editors. Goodman & Gillmans The Pharmacological Basis of Therapeutics. 12th ed. San Diego: McGraw Hill Medical Publishing Division; 2011. p. 789-814.
- Tripathi KD. Cardiac Glycosides and Drugs for Heart failure. 7th ed. Ch. 37. New Delhi: Jaypee Medical Publishers; 2013. p. 512-25.
- Digitalis Investigation Group. The effect of digoxin on mortality and morbidity in patients with heart failure. *N Engl J Med* 1997;336:525-33.
- Lewis GD, Lachmann J, Camuso J, Lepore JJ, Shin J, Martinovic ME, *et al.* Sildenafil improves exercise hemodynamics and oxygen uptake in patients with systolic heart failure. *Circulation* 2007;115:59-66.
- Lehmann A, Boldt J, Kirchner J. The role of calcium-sensitizers for the treatment of heart failure. *Curr Opin Crit Care* 2003;9:337-44.
- Toller WG, Stranz C. Levosimendan, a new inotropic and vasodilator agent. *Anesthesiology* 2006;104:556-69.
- Husedzinovic I, Husedzinovic S, Milanovic R. Levosimendan in acute heart failure. *Signa Vitae* 2009;3 Suppl. 1:13-6.
- Parker JO, Ibopamine Study Group. The effects of oral ibopamine in patients with mild heart failure: A double blind placebo controlled comparison to furosemide: The Ibopamine Study Group. *Int J Cardiol* 1993;40:221-7.
- Dormans TP, van Meyel JJ, Gerlag PG, Tan Y, Russel FG, Smits P, *et al.* Diuretic efficacy of high dose furosemide in severe heart failure: Bolus injection versus continuous infusion. *J Am Coll Cardiol* 1996;28:376-82.
- Patterson JH, Adams KF Jr., Applefeld MM, Corder CN, Masse BR. Oral torsemide in patients with chronic congestive heart failure: Effects on body weight, edema, and electrolyte excretion. Torsemide investigators group. *Pharmacotherapy* 1994;14:514-21.
- Yancy CW, Jessup M, Bozkurt B, Butler J, Casey DE Jr. Drazner MH, *et al.* 2013 ACCF/AHA guideline for the management of heart failure: A report of the American college of cardiology foundation/American heart association task force on practice guidelines. *J Am Coll Cardiol* 2013;62:e147-239.
- Thanusubramanian H, Kishore MK, Shetty R, Amberkar MB. A Retrospective study of the treatment outcome of drug therapies used in heart failure patients with associated co-morbidities in a tertiary care hospital. *J Clin Diagn Res* 2016;10:FC06-9.
- McMurray J, Pfeffer A. Heart failure: Management and prognosis. In: Goldman L, Scafer I, editors. Goldman's Cecil Medicine. 24th ed. Philadelphia, PA: Elsevier Publishers; 2012. p. 304-17.
- The Consensus Trial Study Group. Effects of enalapril on mortality in severe congestive heart failure. Results of the Cooperative North Scandinavian Enalapril Survival Study (CONSENSUS). *New Engl J Med* 1987;316:1429.
- Solvd Investigators, Yusuf S, Pitt B, Davis CE, Hood WB, Cohn JN,

- et al. Effect of Enalapril on survival in patients with reduced left ventricular ejection fractions and congestive heart failure. *N Engl J Med* 1991;325:293-302.
20. Packer M, Poole-Wilson PA, Armstrong PW, Cleland JG, Horowitz JD, Massie BM, et al. Comparative effects of low and high doses of the angiotensin-converting enzyme inhibitor, lisinopril, on morbidity and mortality in chronic heart failure. ATLAS Study Group. *Circulation* 1999;100:2312-8.
 21. Garg R, Yusuf S. Overview of randomized trials of angiotensin-converting enzyme inhibitors on mortality and morbidity in patients with heart failure. Collaborative group on ACE inhibitor trials. *JAMA* 1995;273:1450-6.
 22. Flather MD, Yusuf S, Køber L, Pfeffer M, Hall A, Murray G, et al. Long-term ACE-inhibitor therapy in patients with heart failure or left-ventricular dysfunction: A systematic overview of data from individual patients. ACE-inhibitor myocardial infarction collaborative group. *Lancet* 2000;355:1575-81.
 23. McMurray JJ, Adamopoulos S, Anker SD, Auricchio A, Böhm M, Dickstein K, et al. ESC guidelines for the diagnosis and treatment of acute and chronic heart failure 2012: The task force for the diagnosis and treatment of acute and chronic heart failure 2012 of the European society of cardiology. Developed in collaboration with the heart failure association (HFA) of the ESC. *Eur J Heart Fail* 2012;14:803-69.
 24. Cohn JN, Tognoni G. Valsartan Heart Failure Trial Investigators. A randomized trial of the angiotensin-receptor blocker valsartan in chronic heart failure. *N Engl J Med* 2001;345:1667-75.
 25. McMurray JJ, Östergren J, Swedberg K, Granger CB, Held P, Michelson EL, et al. CHARM Investigators and Committees. Effects of candesartan in patients with chronic heart failure and reduced left-ventricular systolic function taking angiotensin-converting-enzyme inhibitors: The CHARM-Added trial. *Lancet* 2003;362:767-71.
 26. Granger CB, McMurray JJ, Yusuf S, Held P, Michelson EL, Olofsson B, et al. Effects of candesartan in patients with chronic heart failure and reduced left-ventricular systolic function intolerant to angiotensin-converting-enzyme inhibitors: The CHARM-alternative trial. *Lancet* 2003;362:772-6.
 27. Maggioni AP, Anand I, Gottlieb SO, Latini R, Tognoni G, Cohn JN, et al. Effects of valsartan on morbidity and mortality in patients with heart failure not receiving angiotensin-converting enzyme inhibitors. *J Am Coll Cardiol* 2002;40:1414-21.
 28. Pitt B, Poole-Wilson PA, Segal R, Martinez FA, Dickstein K, Camm AJ, et al. Effect of losartan compared with captopril on mortality in patients with symptomatic heart failure: Randomised trial-the Losartan Heart Failure Survival Study ELITE II. *Lancet* 2000;355:1582-7.
 29. Konstam MA, Neaton JD, Dickstein K, Drexler H, Komajda M, Martinez FA, et al. Effects of high-dose versus low-dose losartan on clinical outcomes in patients with heart failure (HEAAL study): A randomised, double-blind trial. *Lancet* 2009;374:1840-8.
 30. Torre-Amione G, Kapadia S, Benedict C, Oral H, Young JB, Mann DL, et al. Proinflammatory cytokine levels in patients with depressed left ventricular ejection fraction: A report from the studies of left ventricular dysfunction (SOLVD). *J Am Coll Cardiol* 1996;27:1201-6.
 31. McMurray JJ, Pitt B, Latini R, Maggioni AP, Solomon SD, Keefe DL, et al. Effects of the oral direct renin inhibitor Aliskiren in patients with symptomatic heart failure. *Circ Heart Fail* 2008;1:17-24.
 32. The cardiac insufficiency bisoprolol study II (CIBIS-II): A randomised trial. *Lancet* 1999;353:9-13.
 33. Merit-HF Study Group. Effect of metoprolol CR/XL in chronic heart failure: Metoprolol CR/XL randomised intervention trial in-congestive heart failure (MERIT-HF). *Lancet* 1999;353:2001-7.
 34. Hjalmarson A, Goldstein S, Fagerberg B, Wedel H, Waagstein F, Kjeksus J, et al. Effects of controlled-release metoprolol on total mortality, hospitalizations, and well-being in patients with heart failure: The metoprolol CR/XL randomized intervention trial in congestive heart failure (MERIT-HF). MERIT-HF study group. *JAMA* 2000;283:1295-302.
 35. Packer M, Coats AJ, Fowler MB, Katus HA, Krum H, Mohacs P. Effect of carvedilol on survival in severe chronic heart failure. *N Engl J Med* 2001;344:1651-8.
 36. Packer M, Fowler MB, Roecker EB, Coats AJ, Katus HA, Krum H, et al. Effect of carvedilol on the morbidity of patients with severe chronic heart failure. Results of carvedilol prospective randomized cumulative survival (COPERNICUS) study. *Circulation* 2002;106:2194-9.
 37. Flather MD, Shibata MC, Coats AJ, Van Veldhuisen DJ, Parkhomenko A, Borbola J, et al. Randomized trial to determine the effect of nebivolol on mortality and cardiovascular hospital admission in elderly patients with heart failure (SENIORS). *Eur Heart J* 2005;26:215-25.
 38. Packer M, Bristow MR, Cohn JN, Colucci WS, Fowler MB, Gilbert EM, et al. The effect of carvedilol on morbidity and mortality in patients with chronic heart failure. U.S. Carvedilol heart failure study group. *N Engl J Med* 1996;334:1349-55.
 39. Beta-Blocker Evaluation of Survival Trial Investigators, Eichhorn EJ, Domanski MJ, Krause-Steinrauf H, Bristow MR, Lavori PW, et al. A trial of the beta-blocker bucindolol in patients with advanced chronic heart failure. *N Engl J Med* 2001;344:1659-67.
 40. Poole-Wilson PA, Swedberg K, Cleland JG, Di Lenarda A, Hanrath P, Komajda M, et al. Comparison of carvedilol and metoprolol on clinical outcomes in patients with chronic heart failure in the carvedilol or metoprolol European trial (COMET): Randomised controlled trial. *Lancet* 2003;362:7-13.
 41. Miraçi M, Lezha M, Temali I, Matua L, Papajani V, Petrela E. Cost-effectiveness of beta blockers and the survival of the patients with heart failure in the cardiology center in Tirana. *Int J Pharm Pharm Sci* 2015;7:261-4.
 42. Shailaja B, Swarna K, Afreen M, Kumar AA. A rapid assay method development and validation for the estimation of Eplerenone in tablets by UV spectrophotometry. *Int J Pharm Pharm Sci* 2015;7:327-30.
 43. Pitt B, Zannad F, Remme WJ, Cody R, Castaigne A, Perez A, et al. The effect of spironolactone on morbidity and mortality in patients with severe heart failure. Randomized aldactone evaluation study investigators. *N Engl J Med* 1999;341:709-17.
 44. Zannad F, McMurray JJ, Krum H, van Veldhuisen DJ, Swedberg K, Shi H, et al. Eplerenone in patients with systolic heart failure and mild symptoms. *N Engl J Med* 2011;364:11-21.
 45. Pitt B, Remme W, Zannad F, Neaton J, Martinez F, Roniker B, et al. Eplerenone, a selective aldosterone blocker, in patients with left ventricular dysfunction after myocardial infarction. *N Engl J Med* 2003;348:1309-21.
 46. Cohn JN, Archibald DG, Ziesche S, Franciosa JA, Harston WE, Tristani FE, et al. Effect of vasodilator therapy on mortality in chronic congestive heart failure. Results of a veterans administration cooperative study. *N Engl J Med* 1986;314:1547-52.
 47. Taylor AL, Ziesche S, Yancy C, Carson P, D'Agostino Jr R, Ferdinand K, et al. Combination of isosorbide dinitrate and hydralazine in blacks with heart failure. *N Engl J Med* 2004;351:2049-57.
 48. Cohn JN, Johnson G, Ziesche S, Cobb F, Francis G, Tristani F, et al. A comparison of enalapril with hydralazine-isosorbide dinitrate in the treatment of chronic congestive heart failure. *N Engl J Med* 1991;325:303-10.
 49. Udelson JE, Smith WB, Hendrix GH, Painchaud CA, Ghazzi M, Thomas I, et al. Acute hemodynamic effects of conivaptan, a dual V1A and V2 vasopressin receptor antagonist, in patients with advanced heart failure. *Circulation* 2001;104:2417-23.
 50. Gheorghiadu M, Gattis WA, O'Connor CM, Adams KF Jr, Elkayam U, Barbagelata A, et al. Effects of Tolvaptan, a vasopressin antagonist, in patients hospitalized with worsening heart failure: A randomized controlled trial. *JAMA* 2004;291:1963-71.
 51. Gheorghiadu M, Niazi I, Ouyang J, Czerwiec F, Kambayashi JI, Zampino M, et al. Vasopressin V2-receptor blockade with tolvaptan in patients with chronic heart failure: Results from a double-blind randomized trial. *Circulation* 2003;107:2690-6.
 52. Konstam MA, Gheorghiadu M, Burnett JC Jr, Grinfeld L, Maggioni AP, Swedberg K, et al. Effects of oral tolvaptan in patients hospitalized for worsening heart failure: The EVEREST outcome trial. *JAMA* 2007;297:1319-31.
 53. Gheorghiadu M, Konstam MA, Burnett JC Jr, Grinfeld L, Maggioni AP, Swedberg K, et al. Short-term clinical effects of tolvaptan, an oral vasopressin antagonist, in patients hospitalized for heart failure: The EVEREST clinical status trials. *JAMA* 2007;297:1332-43.
 54. Kothiyal OM, Patel BA, Patel KN, Patel MM. Formulation and characterization of sustained release matrix tablets of ivabradine using 3rd full factorial design. *Int J Appl Pharm* 2018;10:59-66.
 55. Ramasubba K, Deswal A. Emerging strategies in treatment of heart failure. In: Acker M, Adams K, Anand I, Anker S, Avensea P, Baicu C, et al. editors. *Heart Failure: A Companion to Braunwald's Heart Disease*. 2nd ed. Missouri: Elsevier Publishers; 2011. p. 728-39.
 56. Swedberg K, Komajda M, Bohm M, Borer JS, Ford I, Dubost-Brama A, et al. SHIFT Investigators. Ivabradine and outcomes in chronic heart failure (SHIFT): A randomised placebo-controlled study. *Lancet* 2010;376:875-85.
 57. Fox K, Ford I, Steg PG, Tendera M, Ferrari R, BEAUTIFUL Investigators. et al. Ivabradine for patients with stable coronary artery disease and left-ventricular systolic dysfunction (BEAUTIFUL): A randomised, double-blind, placebo-controlled trial. *Lancet*

- 2008;372:807-16.
58. Verma N. Introduction to hyperlipidemia and its treatment: A review. *Int J Curr Pharm Res* 2017;9:6-14.
 59. Kjekshus J, Apetrei E, Barrios V, Böhm M, Cleland JG, Cornel JH, *et al.* Rosuvastatin in older patients with systolic heart failure. *N Engl J Med* 2007;357:2248-61.
 60. Tavazzi L, Maggioni AP, Marchioli R, Barlera S, Franzosi MG, Latini R, *et al.* Effect of rosuvastatin in patients with chronic heart failure (the GISSI-HF trial): A randomised, double-blind, placebo-controlled trial. *Lancet* 2008;372:1231-9.
 61. Tavazzi L, Maggioni AP, Marchioli R, Barlera S, Franzosi MG, Latini R, *et al.* Effect of n-3 polyunsaturated fatty acids in patients with chronic heart failure (the GISSI-HF trial): A randomised, double-blind, placebo-controlled trial. *Lancet* 2008;372:1223-30.
 62. Modlinger PS, Welch WJ. Adenosine A1 receptor antagonists and the kidney. *Curr Opin Nephrol Hypertens* 2003;12:497-502.
 63. Gottlieb SS. Renal effects of adenosine A1-receptor antagonists in congestive heart failure. *Drugs* 2001;61:1387-93.
 64. Gottlieb SS, Brater DC, Thomas I, Havranek E, Bourge R, Goldman S, *et al.* BG9719 (CVT-124), an A1 adenosine receptor antagonist, protects against the decline in renal function observed with diuretic therapy. *Circulation* 2002;105:1348-53.
 65. Greenberg B, Thomas I, Banish D, Goldman S, Havranek E, Massie BM, *et al.* Effects of multiple oral doses of an A1 adenosine antagonist, BG9928, in patients with heart failure: Results of a placebo-controlled, dose-escalation study. *J Am Coll Cardiol* 2007;50:600-6.
 66. Cotter G, Dittrich HC, Weatherley BD, Bloomfield DM, O'connor CM, Metra M, *et al.* Protect Steering Committee. The PROTECT pilot study: A randomized, placebo-controlled, dose-finding study of the adenosine A1 receptor antagonist rolofylline in patients with acute heart failure and renal impairment. *J Cardiac Fail* 2008;14:631-40.
 67. Forssmann W, Meyer M, Forssmann K. The renal urodilatin system: Clinical implications. *Cardiovasc Res* 2001;51:450-62.
 68. Carstens JA, Jensen KT, Pedersen EB. Effect of urodilatin infusion on renal haemodynamics, tubular function and vasoactive hormones. *Clin Sci* 1997;92:397-407.
 69. Bestle MH, Olsen NV, Christensen P, Jensen BV, Bie P. Cardiovascular, endocrine, and renal effects of urodilatin in normal humans. *Am J Physiol* 1999;276:R684-95.
 70. Mitrovic V, Seferovic PM, Simeunovic D, Ristic AD, Miric M, Moiseyev VS, *et al.* Haemodynamic and clinical effects of ularitide in decompensated heart failure. *Eur Heart J* 2006;27:2823-32.
 71. Gheorghide M, Blair JE, Filippatos GS, Macarie C, Ruzyllo W, Korewicki J, *et al.* Hemodynamic, echocardiographic, and neurohormonal effects of istaroxime, a novel intravenous inotropic and lusitropic agent: A randomized controlled trial in patients hospitalized with heart failure. *J Am Coll Cardiol* 2008;51:2276-85.
 72. Ashrafian H, Horowitz JD, Frenneaux MP. Perhexiline. *Cardiovasc Drug Rev* 2007;25:76-97.
 73. Lee L, Campbell R, Scheuermann-Freestone M, Taylor R, Gunaruwan P, Williams L, *et al.* Metabolic modulation with perhexiline in chronic heart failure: A randomized, controlled trial of short-term use of a novel treatment. *Circulation* 2005;112:3280-8.
 74. Aussehat J, Ray A, Kay L, Verdys M, Harpey C, Rossi A, *et al.* Improvement of long-term preservation of isolated arrested rat heart: Beneficial effect of the antiischemic agent trimetazidine. *J Cardiovasc Pharmacol* 1993;21:128-35.
 75. Fragasso G, Pallosi A, Puccetti P, Silipigni C, Rossodivita A, Pala M, *et al.* A randomized clinical trial of trimetazidine, a partial free fatty acid oxidation inhibitor, in patients with heart failure. *J Am Coll Cardiol* 2006;48:992-8.
 76. Fraser H, Belardinelli L, Wang L, Light PE, McVeigh JJ, Clanachan AS. Ranolazine decreases diastolic calcium accumulation caused by ATX-II or ischemia in rat hearts. *J Mol Cell Cardiol* 2006;41:1031-8.
 77. McCormack JG, Barr RL, Wolff AA, Lopaschuk GD. Ranolazine stimulates glucose oxidation in normoxic, ischemic, and reperfused ischemic rat hearts. *Circulation* 1996;93:135-42.
 78. Maier LS, Layug B, Karwatowska-Prokopczuk E, Belardinelli L, Lee S, Sander J, *et al.* RANoLazIne for the treatment of diastolic heart failure in patients with preserved ejection fraction: The RALI-DHF proof-of-concept study. *JACC Heart Fail* 2013;1:115-22.
 79. Siliprandi N, Sartorelli L, Ciman M, Di L. Carnitine-metabolism and functions. *Physiol Rev* 1989;63:1420-80.
 80. Tripp ME, Katcher ML, Peters HA, Gilbert EF, Arya S, Hodach RJ, *et al.* Systemic carnitine deficiency presenting as familial endocardial fibroelastosis: A treatable cardiomyopathy. *N Engl J Med* 1981;305:385-90.
 81. Anand I, Chandrashekhyan Y, De Giuli F, Pasini E, Mazzeletti A, Confortini R, *et al.* Acute and chronic effects of propionyl-L-carnitine on the hemodynamics, exercise capacity, and hormones in patients with congestive heart failure. *Cardiovasc Drugs Ther* 1998;12:291-9.
 82. Gu J, Noe A, Chandra P, Al-Fayoumi S, Ligueros-Saylan M, Sarangapani R, *et al.* Pharmacokinetics and pharmacodynamics of LCZ696, a novel dual-acting angiotensin receptor-nephrilysin inhibitor (ARNi). *J Clin Pharmacol* 2010;50:401-14.
 83. Fala L. Entresto (Sacubitril/Valsartan): first-in-class angiotensin receptor neprilysin inhibitor FDA approved for patients with heart failure. *American health and drug benefits*. 2015;8(6):330.
 84. McMurray JJ, Packer M, Desai AS, Gong J, Lefkowitz MP, Rizkala AR, *et al.* Angiotensin-nephrilysin inhibition versus enalapril in heart failure. *N Engl J Med* 2014;371:993-1004.